

(place patient label here)

Patient Name: _____



PROVIDER ORDERS

Order Set Directions:

- > (√)- Check orders to activate; Orders with pre-checked box will be followed unless lined out.
- > Initial each place in the pre-printed order set where changes such as additions, deletions or line outs have been made
- > Initial each page and Sign/Date/Time last page

Diagnosis: _____

Allergies with reaction type: _____

Convenience Medications

Version 4 Approved 02/06/18

Medications

Analgesics: Non-opioids

acetaminophen (TYLENOL)

- 650 milligram orally every 4 hours as needed for mild-to-moderate pain
- 650 milligram rectally every 6 hours as needed for mild-to-moderate pain

Antiemetics Injectable

metoclopramide (REGLAN)

- 10 milligram intravenously every 6 hours as needed for nausea/vomiting (If not relieved use Ondansetron-IF ordered)

ondansetron (ZOFRAN)

- 4 milligram intravenously every 4 hours as needed for nausea/vomiting If not relieved notify Provider

Antiemetics Oral

metoclopramide (REGLAN)

- 10 milligram orally every 6 hours as needed for nausea/vomiting (If not relieved use Ondansetron-IF ordered)

ondansetron (ZOFRAN)

- 4 milligram orally every 6 hours as needed for nausea/vomiting (If not relieved use Promethazine - IF ordered)
- 4 milligram sublingually every 6 hours as needed for nausea/vomiting (If not relieved use Promethazine - IF ordered)

promethazine (PHENERGAN)

- 12.5 milligram orally every 6 hours as needed for nausea/vomiting (If not relieved use 25 mg orally IF ordered); potentially inappropriate in patients 65 years or older
- 25 milligram orally every 6 hours as needed for nausea/vomiting (If not relieved use rectal Promethazine IF ordered); potentially inappropriate in patients 65 years or older
- 25 milligram suppository rectally every 6 hours as needed for nausea/vomiting; potentially inappropriate in patients 65 years or older

Anxiolytic Agents

LORazepam (ATIVAN)

- 0.5 milligram orally every 6 hours as needed for anxiety NOT related to poor pain control & Patient should be easily aroused (If not able to take PO/SL use IV IF ordered)
- 0.5 milligram sublingually every 6 hours as needed for anxiety NOT related to poor pain control & Patient should be easily aroused (If not able to take PO/SL use IV IF ordered)
- 1 milligram tablet orally every 6 hours as needed for anxiety NOT related to poor pain control & Patient should be easily aroused (If not able to take PO/SL use IV IF ordered)
- 1 milligram tablet sublingually every 6 hours as needed for anxiety NOT related to poor pain control & Patient should be easily aroused (If not able to take PO/SL use IV IF ordered)
- 0.5 milligram intravenous push every 6 hours as needed for anxiety NOT related to poor pain control & Patient should be easily aroused
- 1 milligram intravenous push every 6 hours as needed for anxiety NOT related to poor pain control & Patient should be easily aroused

hydrOXYzine (ATARAX-VISTARIL)

- 25 milligram orally every 4 hours as needed for anxiety

Initials _____

(place patient label here)

Patient Name: _____



PROVIDER ORDERS

Order Set Directions:

- > (✓)- Check orders to activate; Orders with pre-checked box will be followed unless lined out.
- > Initial each place in the pre-printed order set where changes such as additions, deletions or line outs have been made
- > Initial each page and Sign/Date/Time last page

Sedatives for Insomnia

zolpidem (AMBIEN)

- 5 milligram orally once a day, at bedtime as needed for insomnia - May Repeat X 1 if less than 65 years of age. (potentially inappropriate in patients 65 years or older)

traZODone (DESYREL)

- 50 tablet orally once a day, at bedtime as needed for insomnia

melatonin

- 3 mg tablet orally once a day, at bedtime as needed for insomnia

Bronchodilators: Nebulized

albuterol-ipratropium 2.5 mg-0.5 mg/3 mL soln for inhalation (DUONEB)

- 3 milliliter by nebulizer every 4 hours
- 3 milliliter by nebulizer every 4 hours, while awake

albuterol 2.5 mg/3 mL (0.083 %) solution for nebulization (VENTOLIN)

- 2.5 milligram by nebulizer every 4 hours
- 2.5 milligram by nebulizer every 4 hours, while awake
- 2.5 milligram by nebulizer every 2 hours as needed for shortness of breath or wheezing

ipratropium 0.5 mg/2.5 ml neb solution (ATROVENT)

- 0.5 milligram by nebulizer every 4 hours
- 0.5 milligram by nebulizer every 4 hours, while awake

Routine Bowel Care (Recommended for use with Narcotics, EXCEPT if patient had bowel surgery)

docusate sodium (COLACE)

- 100 milligram orally 2 times a day - (HOLD for loose stools)

senna s (SENOKOT-S)

- 2 tablet orally once a day (HOLD for loose Stools)

polyethylene glycol 3350 17-gram oral powder packet (MIRALAX)

- 17 milligram orally once a day IN 8 OZ (240 milliliters) OF WATER (HOLD for loose Stools)

Laxatives - PRN (Not recommended if patient had bowel surgery)

bisacodyl (DULCOLAX)

- 5 milligram orally 2 times a day as needed for constipation - (HOLD for loose stools)
- 10 milligram rectally once a day as needed for constipation - (HOLD for loose stools)

MILK OF MAGNESIA (MOM)

- 30 milliliter orally once a day as needed for constipation - (HOLD for loose stools - Not recommended with severe renal failure)

Dyspepsia

MYLANTA - OR Formulary Equivalent.

- 15-30 milliliter orally every 4 hours as needed for dyspepsia

calcium carbonate (TUMS)

- 500 milligram orally every 4 hours as needed for dyspepsia

famotidine (PEPCID)

- 20 milligram orally 2 times a day as needed for dyspepsia

Provider Signature: _____ Date: _____ Time: _____